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INTRODUCTION

Abstract

Objectives: The quality of care of our patients with inflammatory bowel disease (IBD) is the principal me-
chanism through which we can offer an appropriate level of health care for our population. Therefore, it is
important to determine variations in care provided for patients by specialists with expertise in the management
of IBD in Colombia.

Methods: This is a descriptive statistical analysis of responses to a survey with 13 questions related to
quality of care provided to patients with IBD. The survey was conducted in 2011 among specialists who are
interested in the management of patients with IBD.

Results: Fifty seven gastroenterologists and coloproctologists answered all 13 questionnaire questions.
Among the most interesting results is the fact that 44 % of the respondents use topical 5-ASA drugs as
monotherapy for treatment of mild ulcerative proctitis. 30% use correct doses of azathioprine (2.0 to 2.5 mg /
kg). Only 47 % of these specialists prefer to start with top down biological therapy in patients with fistulizing
Crohn’s disease (CD). Fifty four percent vaccinate their patients with IBD prior to the start of immunosuppres-
sive therapy. Sixty seven percent think that patients with CD should suspend smoking, but 21% do not give
patients any recommendation about smoking. Only 54 % of respondents screen for osteoporosis in individuals
with IBD and chronic steroid use. Finally, 67% screen for colorectal cancer in patients with CD which is similar
to the recommendations for ulcerative colitis (UC).

Conclusion: Treatment and preventive care for patients with IBD varies greatly within our environment,
this represents a great opportunity for continuous improvement in our daily practice. Greater adherence to
guidelines and recommendations for proper management of our patients with IBD is required.
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cal evidence provide recommendations for diagnosis and
treatment of IBD and its complications (2-7). The recently

Inflammatory bowel disease (IBD) includes two entities,
Crohn’s disease (CD) and ulcerative colitis (UC). These
are chronic and idiopathic inflammatory bowel diseases
that significantly affect the quality oflife of those who suffer
from them. Moreover, they and are costly to the health care
system (1). Numerous published guidelines based on clini-

published Colombian Inflammatory Bowel Disease con-
sensus provides multiple IBD management recommen-
dations adapted to our environment (31). Despite this,
care of IBD patients varies greatly in terms of diagnosis,
treatment, preventive care and recommendations for colo-
rectal cancer monitoring (8-10). We see in physicians’ daily
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practice over-use, under-use and poor use of the medical
resources that we have at our disposal. The quality of care
of our patients with IBD, based on accepted international
standards, is the main mechanism through which we can
offer an appropriate level of health care to our population.
Recognizing variation in IBD management is the first
step toward improving the quality of medical care for our
patients with IBD (11). Given this we designed a survey to
determine the variation in the care of patients with IBD in
Colombia by specialists with expertise in the management
of this entity.

MATERIALS AND METHODS

A descriptive study was conducted with the answer to a sur-
vey conducted during 2011 to clinical gastroenterologists,
coloproctologists and surgeon endoscopists in the cities of
Bogota, Cali, Medellin and Barranquilla with an interest in
the management of patients with IBD. This survey was con-
ducted for specialists attending IBD update conferences in
the listed cities. In total 57 experts answered the complete
and a statistical analysis of their answers was performed.

For the IBD quality survey 13 questions were selected
(Appendix 1) based on the recommendations of interna-
tional scientific associations such as the AGA (American
Gastroenterology Association) and the CCFA (Crohn’s &
Colitis Foundation of America) on quality of care of IBD
patients. In addition, questions suggested by the authors of
this study were included taking into account the recommen-
dations of a previous publication (11). Regarding the result
of the survey the analysis divided the questions in: quality
treatment topics, knowledge of preventive care and a ques-
tion of appropriate colorectal cancer monitoring in CD.

A descriptive statistical analysis was performed, the per-
centages of each of the survey items were obtained, and the
results were analyzed using SPSS statistical software.

RESULTS

A total of 57 experts answered the IBD quality survey.
Sixty-three % are clinical gastroenterologists, 21% are
coloproctologists and 16 % are surgical endoscopists. The
largest number of respondents work in Bogot4 (39%), and
the rest practice in Cali (25%), Barranquilla (23%) and
Medellin (14%).

Responses to survey questions about quality recom-
mendations regarding treatment showed that 44% of res-
pondents used topical 5S-ASA drugs as monotherapy for
treatment of mild ulcerative proctitis. It is noteworthy that
30% of the respondents never use topical 5-ASA therapy
for these patients (Figure 1). Similarly, only 7% of res-
pondents use topical therapy with 5- ASA when patients

do not respond to oral 5-ASA treatment for extensive
colitis. The majority (63 %) prefer to use oral steroids.
In addition, while 49 % of the specialists replied that the
maximum exposure time to a cycle of oral steroids should
be 3 months, 9% of them continue to use them for up to 6
months (Figure 2).
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Figure 1. Physicians’ first choice of treatment for patients with ulcerative
proctitis with mild activity (described in the graph).
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Figure 2. Maximum durations of treatments prescribed by physicians

(described in the graph)

Thirty-seven percent of respondents started administra-
tion of immunosuppressants after two cycles of steroids,
30% wait for 3 cycles and 10 % start azathioprine after 3
cycles. Thirty percent of respondents use the correct dose
of azathioprine (2.0-2.5 mg/kg) while 28 % of them use
subtherapeutic doses of 1-1.5 mg/kg. It is noteworthy that
35 % use standard doses of S0 or 100 mg/day regardless of
the weight of the patient (Figure 3). In addition, only 47
% of specialists consider top down biological therapy for
patients with fistulizing CD.

Responses to questions related to preventive care for IBD
showed that 54% vaccinated their IBD patients prior to the
start of immunosuppressant therapy. Forty-six percent
vaccinated against hepatitis B, 39% against streptococcus
pneumoniae, 33 % against varicella and only 18 % against
influenza and tetanus (Figure 4).

Sixty-seven percent recommended that their patients
with Celiac Disease stop smoking while 21% do not make
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any recommendations to their patients about smoking
(Figure S). Only 3.5 % use parenteral iron to manage severe
iron deficiency anemia in patients with Celiac Disease
whose small intestines are extensively compromised, but
67 % prefer to administer iron orally. Only 54 % of respon-
dents screen for osteoporosis in individuals with IBD who
chronically use steroids.

357
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mg/Kg/day  mg/Kg/day

Figure 3. Total dosages of azathioprine prescribed for patients with
inflammatory bowel disease (described in the graph).
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Figure 4. Which vaccinations are administered to patients with
Inflammatory Bowel Disease prior to immunosuppressive therapy?
(Described in the Figure).
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Figure 5. Physicians recommendations for patients with Crohn’s disease
who smoke (described in the graph)
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Thirty-nine percent of respondents prefer to start and
continue standard therapy for patients with indications for
biological therapy who have normal chest x-rays and more
than S mm on the tuberculosis skin test while 40% perform
isoniazid chemoprophylaxis and start biological therapy
(Figure 6). Finally, sixty-seven percent screened celiac
disease patients for colorectal cancer in a manner similar
to recommendations for screening of ulcerative colitis
patients (Figure 7). A summary of the correct questions
and answers is presented in Table 1.
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Figure 6. Physicians’ courses of action for patients with indications for
biological therapy who have normal CXRs and positive tuberculin tests
(> S mm) (described in the graph).
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Figure 7. Screening for colon cancer in patients with Crohn’s disease

(described in the graph).

DISCUSSION

This study shows great variation in the care of IBD provided
by medical specialists in gastroenterology and coloproc-
tology in the different cities of Colombia. This problem
is local since it also occurs in other countries. In Boston,
MA USA, a study of 64 patients examined in follow-up
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appointments assessed adherence to established guideli-
nes and found that 75% of patients with distal ulcerative
colitis were not receiving topical 5-ASA. In our study this
figure was 56 %. In addition, 82% of the Boston patients
using azathioprine received subtherapeutic doses. This
figure was 70 % in our survey (8). Similarly, a retrospective
study in China found that only 54% of patients with distal
colitis received topical 5-ASA and only 19.6% of patients
with indications for treatment with thiopurines were recei-
ving them. Of these 57 % received suboptimal doses (12).
The well-established dosage of azathioprine required for
maintaining clinical remission in CD is 2.5 mg/kg/day. A
Cochrane review found that the OR of effectiveness at this
dose is 4.1, while it is 3.0 for doses of 2.0 mg/kg/day, and
1.2 for doses of 1.0 mg/kg/day (16).

Table 1. Summary of correct questions and answers.

Questions % correct
answer
Use of 5-ASA in ulcerative proctitis 43.9%

Use of 5-ASA combined therapy in extensive colitis %

Maximum duration of steroid use 47.4%
Suitable doses of azathioprine (2-2.5 mg/kg) 29.8%
“Top Down” therapy in fistulizing Crohn’s Disease 47.4%

Vaccination prior to immunosuppression in IBD 46%

Suspending smoking in Crohn’s Disease 66.7%
Use of parenteral iron in CD small intestine 3.5%
Osteoporosis study in IBD and chronic steroid use 54.4%
Colorectal cancer screening in colonic CD 66.7%
Not Beginning biologics in IBD and latent TB 39%

Recent international and national guidelines indicate
that the first-line treatment for patients with ulcerative
proctitis is topical 5-ASA therapy, preferably suppository
enemas (3, 31). In addition, a recent meta-analysis of four
studies (14) demonstrated that the combination of oral
5-ASA plus topical 5-ASA drugs is more effective for indu-
cing remission in mildly and moderately active ulcerative
colitis than oral S-ASA alone (RR 0.65, NNT §). In our
study 63 % of respondents prefer to add topical steroids
before S-ASA for these patients.

A survey about CD management that was answered by
186 gastroenterologists who are members of the American
Gastroenterological Association (AGA) found a high rate of
prescription of S-ASA drugs especially among physicians who
are not experts in IBD management (75 % vs 44 %, P: 0.002).
This practice continues to be common despite the fact that
there is little clinical evidence supporting its use (13).

On the other hand, since steroids should not be used
continuously for more than 16 weeks, patients who require

more than 2 courses of treatment with steroids per year
and patients who are steroid dependent require steroid-
sparing treatment such as immunosuppressants or biologi-
cal therapy (15). In this regard, 41 % of respondents expect
patients will have more than 2 cycles of steroids before they
start immunosuppressants.

A study in Los Angeles, CA USA found that only 45 %
of IBD patients had received tetanus booster vaccinations
in the prior 10 years, 28 % received annual vaccinations
against influenza, 9% received annual vaccinations against
streptococcus pneumoniae, and only 33 % of at risk patients
had hepatitis B immunizations (17). In our study, 46%
of responding specialists contemplated vaccinating IBD
patients prior to the use of immunosuppressant therapy.
A more recent Canadian study found that only 14.3 % of
the gastroenterologists surveyed determine IBD patients’
immunization histories while 23.1 % of them did not know
that live attenuated vaccines should be avoided in immuno-
suppressed patients and 18.6 % did not know which type of
vaccine should be applied before the start of immunosup-
pressant therapy (18). These practices are common despite
the availability of published guides on immunization of
IBD patients (19, 20).

Smoking is a risk factor for Crohn’s Disease that has been
associated with higher rates of relapse and hospitalization
and greater needs for immunosuppressants and surgery
compared to non-smokers. A prospective French study of
59 patients showed that those who quit smoking decreased
the rate of relapse within the first year of follow-up by 65 %
over individuals with CD who continued to smoke (21). In
our study, 67 % of specialists recommended that their CD
patients stop smoking.

To treat IBD patients who also anemia, the simplest
method is oral iron therapy. An oral dose of 100 mg/day
of elemental iron is sufficient considering that only 10 mg/
day are absorbed. However, this is not recommended for
patients with Crohn’s disease. Because of small intestine
compromise, local Fenton reactions can produce free radi-
cals that can lead to increased inflammation. Consequently,
the preferred method is parenteral administration of iron
for more rapid and prolonged responses which improve
patient quality of life better than oral iron can (22-24). In
our survey, 67% prefer to start oral iron and only 3.5 % pre-
terred parenteral iron as first line therapy for CD patients
with extensive small intestine compromises.

After 6 months of corticosteroid treatment at doses of
more than 7.5 mg/day there is a S0 % risk of osteoporosis
and a 50 % risk of fractures. It is recommended that patients
who have had previous fractures, patients who have first-
degree relatives with osteoporosis, patients who have used
steroids previously (prednisone doses of more than 7.5
mg/day for more than 3 months), postmenopausal women,
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men who are over 50 years old, and those with body mass
indices below normal should undergo bone densitometry
to rule out osteoporosis. This should be repeated every 2
to 3 years (25-26). In this study, 54% of respondents per-
formed bone densitometry on IBD patients with chronic
steroid use.

Patients with latent tuberculosis (positive tuberculosis
test with greater than Smm induration or an abnormal
chest x-ray) should be treated with 300 mg/day of isoniazid
for 9 months beginning at least one month before the start
of the first application of anti-TNF. This has been shown
to reduce tuberculosis by 70 %. In case active tuberculosis
develops, anti-TNF should be discontinued immediately
(27). 1t is striking that 39 % of respondents do not start
anti-TNF therapy and do not use isoniazid chemopreven-
tion for latent tuberculosis.

CD patients with colonic compromises of at least one
third the length of the colon require colonoscopies to
screen for colorectal cancer 8 to 10 years after onset of CD
and preferably when the disease is in remission. Patients
who test negative for neoplasia require follow-ups every 1
or 2 years. From the twentieth year after onset an annual
colonoscopy is recommended (28-30). 67 % of our respon-
dents screen for colorectal cancer in patients who have had
colonic CD for 8 years or more.

A recent publication (32) suggests the application of 10
measurable processes as quality indicators for IBD. Based
on a consensus of experts, the ten indicators were chosen
from more than 500 potential processes. These indicators
should be applied in our daily clinical practice for the care
and benefit of our IBD patients. A summary of these pro-
cesses is presented in Table 2.

In conclusion, there is great variability in treatment and
preventive care of IBD patients in our environment. This
represents a great opportunity for continuous impro-
vement of our daily practice. What is needed is greater
adherence to international and national guidelines for the
proper management of IBD patients combined with per-
sistence in organizing and attending continuing medical
education events for IBD backed by scientific associations.
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Table 2. Ten IBD measuring processes (Most voted >8/10).

Treatment:

1. If an IBD patient is going to receive anti-TNF, then tuberculosis risk
should be documented by means of a tuberculin or quantiferon test.

2. If an IBD patient is going to receive anti-TNF then hepatitis B risk
should be documented.

3. If an IBD patient requires >10 mg of prednisone for > 16 weeks, then
a steroid-sparing agent or surgery is recommended.

4. If a hospitalized patient with severe CU does not improve with [V
steroids after three days, then a sigmoidoscopy with biopsies should
be performed to exclude cytomegalovirus infection and assessment for
surgery.

5. If an IBD patient presents relapse with an onset of diarrhea then
clostridium difficile infections should be discarded.

6. If an IBD patient Begins treatment with Azathioprine/6-MP his
thiopurine methyltransferase (TPMT) enzyme should be measured.

Monitoring:

7. Patients with UC and low grade dysplasia with flat mucosa should
be offered proctocolectomy or endoscopic follow-up in 6 months.

8. If a patient has extensive UC or colonic CD for more than 8 to 10
years then colonoscopic follow-ups y should be performed every 1 to
3 years.

Healthcare:

9. If an IBD patient is undergoing immunosuppressant therapy, then
the patient should be educated about vaccination.

10. If a CD patient is an active smoker she or he should receive
recommendations about quitting smoking and treatment for this
purpose should be offered.

APPENDIX 1
Quality of IBD Patient Care in Colombia Survey

Date:
City:

Mark with an X:
Clinical Gastroenterologist: . Endoscopic Surgeon: .
Coloproctologist: . Other:

* Quality recommendations regarding treatment:
1. In patients with ulcerative proctitis with mild activity,
your first choice of treatment is:
a) Oral Sulfasalazine.
b) Oral 5-ASA oral.
c) Topical S-ASA.
d) Oral S-ASA plus topical S-ASA.
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In patients with mild ulcerative colitis who are unres-
ponsive to oral 5-ASA, your behavior is:

a) Add azathioprine.

b) Add steroids.

c) Add biologics.

d) Add topical 5- ASA.

When you start steroids in patients, the maximum
duration of treatment that you use is:

a) < 1month.

b) 3 months.

c) 6 months.

d) >1year.

In patients with inflammatory bowel disease requiring
repetition of steroids, after how many cycles do you use
immunosuppressants (azathioprine):

a) 1cycle.

b) 2 cycles.

c) 3cycles.

d) >3cycles.

The total dose of azathioprine that you use for patients
with inflammatory bowel disease is:

a) 50 mg/day.

b) 100 mg/day.

c) 1-1.5 mg/Kg/day.

d) 2-2.5 mg/Kg/day.

Would you begin top down entry biological therapy in
patients with fistulizing Crohn’s disease?

Yes No

* Preventive care recommendation topics:

7.

10.

At present, are you applying any type of vaccine to
patients with inflammatory bowel disease prior to
immunosuppressant therapy?

Yes No
What type of vaccine are you applying to patients with
inflammatory bowel disease prior to immunosuppres-

sant therapy?

o Hepatitis B: Yes: No:
o Tetanus: Yes: No:
o Influenza: Yes: No:
e Pneumococcus: Yes: No:

e Varicella: Yes: No:

Regarding smoking in Crohn’s disease, your recom-
mendation to a patient is:

a) Suspendit.

b) Do not give any recommendation.

¢) Continue as usual.

d) Lower its quantity.

In patients with severe anemia (Hb <10 g / dl) by of exten-
sive small intestine Crohn’s disease, your behavior is:

a) Observe it.

b) Begin oral iron.
c) Begin parenteral iron.
d) Begin erythropoietin.

11. Do you perform an osteoporosis study in patients with
inflammatory bowel disease with chronic steroid use?
Yes: No:

12. In a patient with indication for biological therapy with
normal CXR and POSITIVE tuberculin test (>S) your
behavior is:

a) Do not Begin biologics.

b) Continue with standard therapy.

c) Begin anti-tuberculosis treatment.

d) Begin prophylaxis with 300 mg isoniazid for 9 months
and after one month begin biological therapy.

* Appropriate colorectal cancer monitoring:

13. Regarding colon cancer screening in patients with CD
and colonic compromise your behavior is:
a) Never perform it because the risk is the same as for

general population.

b) Perform it in the same way as in ulcerative colitis.
c) Start it after 20 years of the disease.
d) Start it according to the patient’s symptoms.
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